
 
 

 
 

6 Davison Road, Jandakot 6164     PO Box 5010, South Lake 6964   Western Australia 
Ph:   (61 8) 9417 8877 Fax: (61 8) 9417 8878 

E-mail: ausplow@ausplow.com.au 
 

 
  

 
www.ausplow.com.au 

Ausplow Farming Systems P/L as trustee for Ausplow Farming Systems Trust ABN 57 168 859 933 Trading as Ausplow Farming Systems 

PARTS BULLETIN No. 3-16         14-06-16 
 
Subject: -VERSION3 TO VERSION4 REAR SCRAPER ARM UPGRADE 

-VERSION4 RIB ASSEMBLY UPGRADE KIT 
-VERSION4 SEEDING UNIT LINKAGE ASSEMBLY 

 
Version3 to Version4 Rear Scraper Arm Upgrade: 
 
 
 
 
 
 
 
 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
#27221      Version4 Rear Scraper Arm Upgrade Kit (from V3) $109.35 RRP Excl. GST 

 

Item Qty Part# Description# Price (RRP Excl.) Each 

1 1 27218 Mud Scraper Arm V3 Adaptor  $52.80 

2 1 27491 V4 Scraper Arm Pressing $25.00 

3 1 27493 V4 Tine Scraper Washer $3.70 

4 2 09031 Washer – Flat – M12 $0.80 

5 1 09141 Washer – Flat – M10 $0.50 

6 4 09208 Hex Nut - Flange – M12 $0.65 

7 4 09710 Screw Hex – M12x20  $0.85 

8 1 09737 Cup Head Square Neck Bolt – M10x25 Galv  $1.40 

9 2 09738 Cup Head Square Head Bolt – M12x40 Galv  $2.40 

10 1 09739 Nut M10 Nyloc Galv $1.15 

11 2 09740 Nut M12 Nyloc Galv $1.70 

New larger scraper with 
tungsten (not included),  
Refer to page3 rear scrapers 



 
 

 
 

6 Davison Road, Jandakot 6164     PO Box 5010, South Lake 6964   Western Australia 
Ph:   (61 8) 9417 8877 Fax: (61 8) 9417 8878 

E-mail: ausplow@ausplow.com.au 
 

 
  

 
www.ausplow.com.au 

Ausplow Farming Systems P/L as trustee for Ausplow Farming Systems Trust ABN 57 168 859 933 Trading as Ausplow Farming Systems 

Version4 Rib Assembly Upgrade Kit: 
 
 
 
 
 

 
 

 
 
 
 
 
 

 
 
 

 
 
 
 
 
 
 
 
 
 

 
 
 
 

#27220    Version 4 Rib Assembly Upgrade Kit $268.10 RRP Excl. GST 
 

 

Item Qty Part# Description# Price (RRP Excl.) Each 

1 2 27203 Version 4 Rib Press Wheel Arm $11.30 

2 1 27222 Version 4 Rib Sub Assembly  $185.95 

3 1 27491 Scraper Arm Pressing V4 Tine $25.00 

4 1 27493 Scraper Washer Plate V4 Tine $3.70 

5 2 09031 Washer Flat M12 $0.80 

6 1 09141 Washer Flat M10 ZP $0.50 

7 1 09737 Bolt M10x25 Cup Head Square Neck Gal $1.40 

8 2 09738 Bolt M12x40 Cup Head Square Neck Gal 2.40 

9 1 09739 Nut M10 Nyloc Galv $1.15 

10 2 09740 Nut M12 Nyloc Galv $1.70 

Upper hole for ‘V’ Press Wheels 

Lower hole for 50,70 & 90mm Press Wheels 

New larger scraper with tungsten (not included) refer to page3 rear scrapers 

Existing bolt/nut reused, 
or replace with Bolt Set 
#01221 

Version1 & 2 requires 
upgrading to stainless 
steel seed tube 

Rear liquid mounting holes 



 
 

 
 

6 Davison Road, Jandakot 6164     PO Box 5010, South Lake 6964   Western Australia 
Ph:   (61 8) 9417 8877 Fax: (61 8) 9417 8878 

E-mail: ausplow@ausplow.com.au 
 

 
  

 
www.ausplow.com.au 

Ausplow Farming Systems P/L as trustee for Ausplow Farming Systems Trust ABN 57 168 859 933 Trading as Ausplow Farming Systems 

#11939   Seeding Unit & Linkage Assembly V4 Tine   $448.65 RRP Excl. GST 
 
Please note; 11939 is supplied as separate parts, not assembled. 
 
 
 
 
 
 
Closing Tool Selection 

Part# Description# Price (RRP Excl.) 

01901 Closing Tool Assembly - 30mm - Extended + Bolt, Washer, and Nut $46.85 

01902 Closing Tool Assembly - 45mm - Extended + Bolt, Washer, and Nut $53.85 

01903 Closing Tool Assembly - 60mm - Extended + Bolt, Washer, and Nut $66.85 

15833 Closing Tool Adaptor & Stem Kit Pro-D (required for Pro-D Tips)  $57.35 

15788 Pro-D Closing Tool Tip 30mm $45.00 

15789 Pro-D Closing Tool Tip 45mm $52.00 

15790 Pro-D Closing Tool Tip 60mm $60.00 

 
Seed Boot Selection 

Part# Description# Price (RRP Excl.) 

01899 Seed Boot Standard and Clamp (Suits 30, 45, and 60mm Closing Tool) $14.65 

01900 Seed Boot Split and Clamp (Suits only 60mm Closing Tool) $16.65 

 
Press Wheel Selection 

Part# Description# Price (RRP Excl.) 

01352 Press Wheel Assy – 50mm – Incl. spacers and dust covers (Suits Clay/Loam) $121.40 

01351 Press Wheel Assy – 70mm – Incl. spacers and dust covers (Suits Loam) $128.00 

08872 Press Wheel Assy – 90mm – Incl. spacers and dust covers (Suits Light Loam/Sand Plains) $147.05 

11543 Press Wheel Assembly – “V” – Incl. spacers and dust covers (Suits Heavy Clay) $148.70 

 
Rear Scraper Selection 

Part# Description# Price (RRP Excl.) 

27526 Spear Scraper 75mm V4 With Tungsten (Suits 50mm, 70mm, and “V” Wheel) $36.00 

11729 Scraper Assembly - Blade Type 90mm (Suits 90mm Press Wheel) $48.00 

 
Version4 Rib Upgrade Options 

Part# Description# Price (RRP Excl.) 

11886 Stainless Steel Seed Tube Assembly & Bolt Sets (Required for V1 & V2 upgrades) $40.80 

11477 Seeding Unit Shank Pivot Kit (Supplied as a pair) $113.30 

01460 Bolt Set M12 x 150 (Press Wheel Assembly Fastener) $8.95 

01221 Bolt Set M16 x 70 (Press Wheel Arms Fastener) $5.10 

 

Carl Myers 
Parts Manager 


